vuLun CATALOG OF

REPLACEMENT
PARTS

K20DL
K20DLT
K40DL
K40DLT
K60DL
K60DLT

DIRECT STEAM 2/3 JACKETED
STATIONARY AND TILTING

KETTLES

ML-136081
ML-136086
ML-136082
ML-136087
ML-136083
ML-136088

VULCAN-HART DIVISION OF ITW FOOD EQUIPMENT GROUP, LLC 3600 NORTH POINT BLVD., BALTIMORE, MD 21222

FORM 35460 Rev. C (January 2021)



DIRECT STEAM 2/3 JACKETED STATIONARY AND TILTING KETTLES REPLACEMENT PARTS

F-35460 Rev. C (January 2021) -2- © VULCAN-HART COMPANY 2021



DIRECT STEAM 2/3 JACKETED STATIONARY AND TILTING KETTLES REPLACEMENT PARTS

11
13
15

Table of Contents

K20DL, K40DL, AND K60DL COMPLETE ASSEMBLY
K20DLT, K40DTL, AND K60DLT COMPLETE ASSEMBLY
OPTIONAL SPRING ASSIST COVER

2" DRAW-OFF VALVE

3" COMPRESSION VALVE

-3- F-35460 Rev. C (January 2021)



DIRECT STEAM 2/3 JACKETED STATIONARY AND TILTING KETTLES REPLACEMENT PARTS

5
@@D

K20DL, K40DL, AND K60DL COMPLETE ASSEMBLY

F-35460 Rev. C (January 2021) -4 -



DIRECT STEAM 2/3 JACKETED STATIONARY AND TILTING KETTLES REPLACEMENT PARTS

K20DL, K40DL, AND K60DL COMPLETE ASSEMBLY

ILLUS. PART NO.
PL-F35460 FIG-1

1 FP-015-17
2 00-855968-00001
3 00-855954-00001

4 FP-015-17

5 FP-069-06

6 FP-040-42

7 00-881984
*8 00-856213-00002
*9 00-856213-00003
*10 00-856213-00007
11 00-856213-00006
*12 00-856213-00004
*13 00-856213-00005
*14 00-856213-00009
*15 00-856213-00008
16 00-856977-00001

17 FP-015-24

18 FP-042-50

19 00-909459

20 FP-027-22
21 00-856329-00001
22 00-856490-00002
00-856495-00002
00-856500-00002
23 00-853285-00001
24 00-856486-00001
00-856491-00001
00-856496-00001

25 RP-004-31

26 WL-006-17

27 SC-110-98
28 00-853286-00001
29 00-853284-00001
30 00-853292-00001
31 00-853289-00001
32 00-853293-00001
33 00-855220-00002
00-833652-00001

NAME OF PART AMT.
EIbow - Pipe 1/2 X 90 Deg. (BrasS).......ceieiuuieiiiiiiie ettt sttt e e e e e e e 1
ValVe = REIET (50 PSI)... .ttt ettt sbe e et e st e e b e ee e e e e nnneeeas 1
GAUGE, PrESSUIE.......ciitieiiiie ettt ettt b e st e st e e e it e e sab e e sb e e nabeesbee e nnbeeeeeann 1
Elbow - Pipe 1/2 x 90 Deg. (Brass)....
Te - PIPE 1/2 X 1/2 X /4 (BraSS)....cceuuteieeaiieeiiee ettt ettt ettt ettt e e
Pipe 1/2 X 1-1/8 TBE (BraSs).....eceeiiiiiieieiieeie e s 1
Valve, Steam Inlet....................
Valve Body (2 In.)....
Disc & Stem Assy....
O RING ettt e h bttt h et et ae et a e e e
RETAINET ... ettt ettt et e e e e 1
Nut - Hex....
HANAIE......c ettt st st e e
WASNEE LOCK.......eiiiiii e 1
NUE ACOIN ... st s e s s es e e e e e e 1
Leg & FIANGE FOOL. ... eiiiiiiiee ettt ettt et en e e e e e nnee
Elbow - Pipe 3/4 x 90 Deg. (Brass)....
PIPE, 1/2 X 2.000.... .ttt ettt ettt ettt ettt te et e r e e bt er e e ne e enneeanneeeane
Strainer, 3/4 Cast BrONZE.........ccuuueiiieee ettt e e e e e e e e e e e e e e eaeeeaees 1
Bushing - Pipe 3/4 10 1/2 (Brass)......ccoutiiuiiiiie ettt e e 1
Trap, Thermostatic 125 PSl.... .o ettt e e e e e e e e 1
Assembly, Lid 20 Gal Without Condensate RiNgG...........cccviiiiiiiiiiiiiiie e 1
Assembly, Lid 40 Gal Without Condensate RiNg............ccooiiiiiiiiiiiiieeeiee e 1
Assembly, Lid 60 Gal Without Condensate RiNg............ccoiiiiiiiiiiiiiieiiee e 1
Knob - Press On
Handle and Rocker Housing Assembly K20DL..........cooiiiiiiiiiieeieeeeieee e 1
Handle and Rocker Housing Assembly KA0DL...........cooiiiiiiiiiieiiie e 1
Handle and Rocker Housing Assembly KBODL............cocuiiiiiiiieiiiieenieec e 1
ROIPIN /4 X ettt sr e enn e e ne e aan 1
Lockwasher 1/4 Helical (SST)
Cap Screw 1/4-20 x 3/4 Hex Socket Hd. (SST)...ccicuiiiiiiiiiiiiieieceeee e 4
L F= Y LT o o o | PSP 1
PN = LOCK. ettt ettt ettt et e e e e anee 1
Disc - Tension AdJUSIMENT.........c..ooiiiiiiiie et e e 1
ST o 4T o TR o] 1T o P PRSP SPRUPPPPNt 1
(D o o) = VRS (o] PP 1
Plate - REAI ... e 1
PErO-GEI (TUDE)..... ettt ettt ettt e st e st e e smbe e e st e e eabeeente e snnnneeeas AR

* Items 8 through 15 comprise the 3" Compression Valve.

-5- F-35460 Rev. C (January 2021)



DIRECT STEAM 2/3 JACKETED STATIONARY AND TILTING KETTLES REPLACEMENT PARTS

4 5 1 3 2

K20DLT, K40DTL, AND K60DLT COMPLETE ASSEMBLY

F-35460 Rev. C (January 2021) -6-



DIRECT STEAM 2/3 JACKETED STATIONARY AND TILTING KETTLES REPLACEMENT PARTS

K20DLT, K40DTL, AND K60DLT COMPLETE ASSEMBLY

ILLUS. PART NO.
PL-F35460 FIG-2
1 00-855954-00001
2 FP-015-17
3 00-855968-00001
4 FP-040-42
5 FP-069-06
6 00-855902-00001
7 SC-041-50
8 00-854766-00001
9 00-856347-00001
10 00-856586-00001
11 00-856315-00001
12 00-856379-00001
13 00-856184-00002
14 SC-041-50
15 RP-003-36
16 00-854644-00002
17 00-854650-00001
18 00-856011-00001
19 SC-066-06
20 FP-015-23
21 FP-091-12
22 00-881984
23 FP-023-25
24 FP-043-77
25 00-856318-00001
26 00-856587-00001
27 00-856218-00001
28 00-856584-00001
29 00-856334-00001
30 00-856316-00001
31 00-856306-00001
00-856245-00001
00-856172-00001
32 NS-015-20
33 SC-082-45
34 FP-027-16
35 00-856325-00001
36 00-856213-00008
37 00-856213-00009
38 00-856213-00005
39 00-856213-00004
40 00-856213-00006
41 00-856213-00007
42 00-856213-00003
43 00-856213-00002
44 FP-040-50
45 FP-027-22
46 00-909459
47 00-856329-00001
48 00-856327-00001
49 00-856563-00001
50 00-856192-00001
00-856186-00001
00-856195-00001
00-833652-00001

NAME OF PART AMT.

GAUGE, PrESSUIE.......ciiitiiiiie ettt ettt b e et e e bt e e ab e sa bt e bt e e sab e e naee s nnbeeeeeann 1
EIbow - Pipe 1/2 X 90 DEJ. (BraSS)......ccuuteruteiiieiiieiiieiiee ettt ettt e e e e annes 2
ValVe = REIET (50 PSI).. ..ottt ettt et e e 1
Pipe 1/2 X 1-1/8 TBE (BraSS)....cueieeiiieeeiiieeiiiee e st eeseie e e steee e stee e s steeessneeeesnneeesanseeesnteeeeaeeaeaeens 1
Tee - PIPE 1/2 X 1/2 X /4 (BIasS)....ccouuteueeiiieitie ettt ettt ettt ettt 1
Bracket - Faucet MOUNTING.........coiiiiiii ettt e e 1
Cap Screw 1/4-20 X 1/2 HEX HA. (SST)....iiiiiiiiieieitee ettt 4
Speed Nut, J Type-1024

ASSEMDIY, CONIOI BOX. ...ttt ettt e e e s e et e e e e e e e e aaaeaens
OVETIAY, KXXDLT ...ttt ettt e ettt e e e ab et e e e st e e e e eabb e e e e aabbeeeeasbeeeeasnnbsbennneen 1

BUShINgG, BronNZe SIEEVE........c..iiiiiiiii ettt ettt e et st ea e e nnee 1

SNAft, PIVOL....c e e e e st e e et be e e e abaeeeaaaarrarananes 1
[T T =T U o=y o =10 iy 1 TSSOSO TPPPPRS 1
Cap Screw 1/4-20 X 1/2 HeX HA. (SST ).ttt 4
Pin = ROIN .312 X 1.500...... . eieeeeeiee ettt e e ttte e sttt e e e st te e e e e nte e e e esaeeeesssaaeesnsaeeeannneeeaeeaaaenns 2
EXtension - Shaft REAUCET...........oiiiiiiie et e e et e e e e e e eaeeeens 1
Assembly, Crank Handle...........ccuoii it e e et e e st e e e s naee e e e e e e e enes 1
NLA - Obsolete--Assembly, Control Box Lid with Seals..........ccccocueiiiiiii i 1
Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST)....c.eiiiiiiieieeie et 6
Elbow 3/4 x 90 Deg. (Brass) PiPe..........ooiiiiiiii it 2

Pipe, 3/4 X 14.250
Valve, Steam Inlet

Coupling - PIPE 3/4 X 90 DIEQ....ccueieiiieetie ettt ettt ettt et a e 1
PiIP€ 3/4 X 4 TBE (BraSS)....ccueeeuieitieititaiie ettt tee ettt e bt e st e et e e bt e sabeesbeeenaeesaneentaeeaeeannes 2
Weldment, INIet HOUSING.......cooi i 1
Bracket, PIUMDING SUPPOIT........cuuiiiiiiiiiiie ittt e e e e 1
NLA - Obsolete--Flap - Tilt Handle Opening..........ccccoiuiiiiiiiiiieiiieiee e 1
ST=T= T IS =Y i SOt 1
Seal, Parker #4207-12501500-250B..........ccciiitieieee et 4

BUSHING, StEEI SIBEVE.......coouiiiiiiii e e 1
Assembly, Stand, K20DLT.........oo ittt ettt ettt ee e e eenne 1
Assembly, Stand, KAODLT ... .o it e et e e ettt e e e te e e e nbe e e e e e e eeaaeaaaans 1
Assembly, Stand, KBODLT ...ttt et e et e e s sia e e e e s sbe e e e s e e eeaaaaaaaens 1
Nut 1/2-13 Hex (SST)

Bolt, Square Neck, 1/2-20 UNF X 1.750 L......oocoiiiiiiieeieiiiee ettt 4
Bushing - Pipe 3/4 t0 3/8 (IB57 & 140)......ccuuiiieeiiieiie ettt et a e 1
NLA - ODbSOlete--Valve, DIraiN..........coieiiiieiiieiiie ettt st e e e e 1

(U o] 5 o O TP PPPPPPP 1
WASHEE LOCK, 2".... ettt ettt b ettt e bt st e e 1
[ F= 0T | SRR 1
N LU e o 1= PSR 1
[ C] = 10T PSP 1
(@ 1o To 12U RPSUPRPP 1
DiISC & StEIM ASSY. 2" .. ettt ettt et e e e 1
RV =11Vl =T o | 20 1 T TP PUPURN 1
PiIP€ 1/2 X 2 TBE (BraSS)...cceeuteeeiutiee ittt ee ettt et e ettt ebe et e e s bt e e e aee e e s ate e e s neeeaaeeaaaeens 1
Bushing - Pipe 3/4 to 1/2 (Brass)....

Strainer (AUto BIOWAOWN ONIY).......iiiiiiiiie ettt a e
Trap, ThermostatiC 125 PSl......cco et e e e e e e e e e eeaes 1
Pivot AsSy. (INCIS. HEM 29)......uiiiiiii e e e 1
[ (0o T o I o] [ =Y VPR SPOPPPPRN 1
Strainer, Perforated, 20-galloN............coocuiiiiiiiiie e e e et e e e e e neneees 1
Strainer, Perforated, 40-galloN............coouiiiiiiiiie e e e e aeenenes 1
Strainer, Perforated, B0-galloN.............coouiii it aeneeees 1
PEtrO-Gel (TUDE).......eiiieieeiiie ettt ettt sttt e n e st eat e e e e eanee 1

-7- F-35460 Rev. C (January 2021)



DIRECT STEAM 2/3 JACKETED STATIONARY AND TILTING KETTLES REPLACEMENT PARTS

K20DLT, K40DTL, AND K60DLT COMPLETE ASSEMBLY

ILLUS. PART NO.
PL-F35460 FIG-2
00-856089-00001
00-856090-00001
51 SC-041-11
52 SC-047-13
53 00-856182-00001
54 FP-046-76
55 SC-066-06
56 NS-011-18

NAME OF PART AMT.
NLA - ODbSO0Iete--Seal, Lid.........ceueiieiieieiieiee et e e e e e e e 2
NLA - ODbSO0Iete--Seal, Lid.........cvueiieiieiiiieieie et e e e e e e e a e e e e 2
Cap Screw 5/16-18 X 3/4 HeX Hd. (SST)...uiiiiiieiiieiii ettt 1

Set Screw 1/4-20 x 3/8 Hex Hdls., Cup Pt...

NLA - Obsolete--Washer - REtaINET...........cccuuiiiiiiiiiee et
Pipe 3/4 X 12-3/4 TBE (BraSS)......cetuteitieiiieititeiiesiieeteestte et e st et e s iee e bt e sateeteeanaeesbeesnsaeeaeaannns 1

Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST).

Nut 10-24 Hex (SST)

F-35460 Rev. C (January 2021)



DIRECT STEAM 2/3 JACKETED STATIONARY AND TILTING KETTLES REPLACEMENT PARTS

NOTES

-9- F-35460 Rev. C (January 2021)



DIRECT STEAM 2/3 JACKETED STATIONARY AND TILTING KETTLES REPLACEMENT PARTS

OPTIONAL SPRING ASSIST COVER

F-35460 Rev. C (January 2021) -10 -



DIRECT STEAM 2/3 JACKETED STATIONARY AND TILTING KETTLES REPLACEMENT PARTS

OPTIONAL SPRING ASSIST COVER

ILLUS. PART NO. NAME OF PART AMT.
PL-F35460 FIG-3
1 00-856490-00005 Assembly, Lid, 20 Gal (with Condensate RiNG)..........ccovuieriiriiiiiiiieiiieie e 1
00-856495-00004 Assembly, Lid, 40 Gal (with Condensate RiNgG)..........cccouiiiiiiiiiiiiiiie e 1
00-856500-00002 Assembly, Lid, 60 Gal (with Condensate Ring)..
2 00-853292-00001  DisC - Tension AdJUSIMENT........o.uiiiiiiiie ettt et e et e e e e e e eaebbenbeeeeees
3 00-853289-00001  SPriNG = TOISION. ..c..ueiiiiieitie ittt eie et ee et tee et e e eee e st e e beeeabeeateeabeeanbeeaseeebeeembeeaseeeneeenbeansseeaaaannnns 1
4 00-853293-00001  DiSC = ROIAIY StOP. ... ccuviiuiiiiitiiiee ittt sttt ettt et sb et e r e nae e et 1
5 00-853285-00001  KNOD = PreSSs ON.....ccuiiiiiiiiiiiieiieetesie ettt ettt e e et 1
6 00-856511-00001  Weldment, Handle, 40 Gal, Till..........cccoouiiiiiiiiieee e 1
00-856514-00001  Weldment, Handle, 60 Gal, Till..........cccocuiiiiiieiieiiee e e e 1
7 RP-004-31 L)1 I 10 Tt s PSR 1
8 00-853284-00001 PN = LOCK. ...ttt ettt ettt ettt eae et e e e em e e en e e te et e ne e nne e e e e nneeeenees 1
9 00-853286-00001  Plate = FrONL....c.eiitiiiieieeieie ettt et ettt e st e e te e e et eme e et emeenaeemeenneaneeenneeeeneees 1
10 00-855220-00002  Plate - Rear WeldMENT.........ccuiiiiiiiiiie ettt ettt e e e 1
11 00-856311-00001  Mast, Support Lid, 5.201" 10ng, K20DLT-1....ccueiiiiiieiiiienieeienieeee e 1
00-856311-00004  Mast, Support Lid, 8.625" 0Ng, KAODLT .........ciiiriiiiirieeiinieeste ettt 1
00-856311-00005 Mast, Support Lid, 13.250" long, K6ODLT
12 SC-047-12 Set Screw 1/4-20 x 3/8 Socket Hdls., Knife CUp Pt...........cooviiiiiiiiiie e 4
13 SC-110-98 Cap Screw 1/4-20 x 3/4 Hex Socket Hd. (SST)...ciiuiiiiiiiiiieiiie e 4
14 WL-006-07 Lockwasher #10 HElICAl (SST).....cuiuiiiieiiieiie ittt ettt e e e e 4
-11- F-35460 Rev. C (January 2021)



DIRECT STEAM 2/3 JACKETED STATIONARY AND TILTING KETTLES REPLACEMENT PARTS

2" DRAW-OFF VALVE

F-35460 Rev. C (January 2021) -12-



DIRECT STEAM 2/3 JACKETED STATIONARY AND TILTING KETTLES REPLACEMENT PARTS

ILLUS.

PART NO.

PL-F35460 FIG-4

1

O~NOO O WN

00-857547-00006
00-857547-00002
00-857547-00003
00-857170-00009
00-857547-00004
00-857547-00008
00-857547-00007
00-857547-00005

Handle

Gasket

- Athermic
Valve Body (Draw-Off)
Coupling - Valve (Draw-Off)
- Coupling
Plug - Valve (Draw-Off)
Ring - Metal
Pin - Retaining..

2" DRAW-OFF VALVE

NAME OF PART

13-

F-35460 Rev. C (January 2021)



DIRECT STEAM 2/3 JACKETED STATIONARY AND TILTING KETTLES REPLACEMENT PARTS

——1

[{ / P =L [

D _

3" COMPRESSION VALVE

F-35460 Rev. C (January 2021) -14 -



DIRECT STEAM 2/3 JACKETED STATIONARY AND TILTING KETTLES REPLACEMENT PARTS

3" COMPRESSION VALVE

ILLUS. PART NO. NAME OF PART AMT.
PL-F35460 FIG-5

1 00-359996-00001  Valve Body, 3"........c..........
00-359996-00002 Disc and Stem Assembly..
00-359996-00003  Bonnet
00-359996-00004
00-359996-00005
00-359996-00006
00-359996-00007

~N~No bk wiN

-15- F-35460 Rev. C (January 2021)



DIRECT STEAM 2/3 JACKETED STATIONARY AND TILTING KETTLES REPLACEMENT PARTS

FORM 35460 Rev. C JANUARY 2021 PRINTED IN U.S.A.





